POWER EQUIPMENT

HIUSTRATED
ARTS
MANUAL

THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS:
STTII-52V-25CH-LP-EFI with a serial number of S8700001 to S8799999

STTII-52V-31BV with a serial number of S8800001 to S8899999
STTII-61V-25CH-LP-EFI with a serial number of S8900001 to S8999999
STTII-61V-25KBD with a serial number of S9000001 to S9099999
STTII-61V-31BV with a serial number of S9100001 to S9199999
STTII-61V-31DFI with a serial number of S9200001 to $S9299999
STTII-61V-37BV-EFI with a serial number of S9300001 to $S9399999
STTII-61V-40BV-EFI with a serial number of T3500001 to T3599999
STTII-72V-25KBD with a serial number of S9400001 to $S9499999
STTII-72V-31DFI with a serial number of S9500001 to $S9599999
STTII-72V-37BV-EFI with a serial number of S9600001 to S9699999
STTII-72V-40BV-EFI with a serial number of T3600001 to T3699999

© 2022 Part No. 06371 Rev.01

Scag Power Equipment Printed 7/2022

Division of Metalcraft of Mayville, Inc. Printed in USA






Table of Contents

Table of Contents

STTIH 52V CUTTER DECK ....oitiiietiitriesiissrnss s s s s sss s ssss s st s s s s s s e sms s ss e sms sssensms snssassns snsnansanes 2
STTH 61V & 72V CUTTER DECKS.....ccciiitrierrsssmsssmssssssss s s s ssss s sss s s sss s sms s s smssassessns sassansns snsnansans 4
STTII CUTTER DECK CONTROLS ....ccctiitrnsmrrsssnnsssssssssssisssssssssass s ssss s asss s snsssssss s smssssssssassassessns snnsassns snsnnnsanes 6
STTI SHEET METAL COMPONENTS .....ctiisristmnsssmssrsssssssssssssssssssssssasssssssssssssssssssnssssssssassassessns sassessns snsnansanes 8
STTII ROLL-OVER PROTECTION SYSTEM ......c.coirtrisessssmsssssssrssssssssssssssasssssssssssssssssssssssssssssssssssssss sassessns s 10
STTI SUSPENSION SEAT ...cocutriiurissrssasiassessssmassssssssssssssssesssssssssassssasssssss sasssasas asssssas s sassssssssas sasssssns sassessnssns 12
STTII DECK DRIVE COMPONENTS .....coiistrisstrassmssssrssssssssrssssssssssssssssssssss sasssssss sasssssassssassssssssnssssssssnssassensnssans 14
STTII ENGINE AND ATTACHING PARTS - AIR COOLED ( GASOLINE).....cccotrusermsasmsssssssrssssssssessssssssessnssns 16
STTII ENGINE & ATTACHING PARTS - LIQUID COOLED (GASOLINE).....c.cotrusermsusrssnssssrssnsssssessnsssssessnssns 18
STTII ENGINE & ATTACHING PARTS - KOHLER 25CH-LP-EF1......cccvsotristrnrurrnennsnsrsssssssssss s ssssssnssssnssans 20
STTII ENGINE & ATTACHING PARTS - KUBOTA DIESEL......cccustrssrisssrsssessssmssssssssssssssssssssssssssssssssassessnssns 22
STTII BRAKE CONMPONENTS......coiitrisariassrisssmasssssssrssssssssrsssssssssasss sasssssss sasssssas nssessas s sassssssssnsssssessnssasnensnssnns 24
STTII STEERING COMPONENTS .....coiitiitrissrrasmssssmasssssssrsssssssssssssssss s ssss asssasss sasssssas s sassssssssnssanssssnssassensnssuns 26
STTII HYDRAULIC SYSTEM - DUAL CORE COOLER......cccctirtrmmrissrsnsmsssssssssssssssssssssssssssssssssssssssssassensnssns 28
STTII HYDRAULIC SYSTEM - SINGLE CORE COOLER.......ccocusmrntrimsrnssssssssssssssss s ssssssssssssssssssssssasssssns s 30
STTII FUEL SYSTEM - GASOLINE ENGINES.......cccistrrtrsnnissmnssssss s s ssssssssssssssssssssssssssssssssssssssassensns s 32
STTII FUEL SYSTEM - KOHLER 25CH-LP-EFI.......occsotirtrnsmierisisssssss s sesssssss s s sssssssssssssssnssessns s 34
STTII FUEL SYSTEM - KUBOTA DIESEL ......ctiisiirstrismssssrssssissssssss s ssssssnsssssssssssssssssssssssssssssssssssssss sassensns s 36
BDP-16A HYDRAULIC PUMP ASSEMBLY WITH COOLING FAN ......cccocmrtmmsmmmssmssnsmssssssss s essssssssssssssssseas 38
STTII ELECTRICAL SYSTEM - GASOLINE & LP ENGINES .......cccocomirmrrimnnsrssssnssss s s s ssssssnssessnssans 40
STTII ELECTRICAL SYSTEM - KUBOTA DIESEL.....ccccurstrmsurissrssnsissesssssssssssssssssssssssssssssssssssssssssssnssasssssnssns 42
REPLACEMENT DECALS AND INFORMATION PLATES ........cocusmmmstrnsrmsssmsssssssssssssssssssssssssssssssssssassnssssneas 44
ELECTRICAL SCHEMATIC - KOHLER EFI (LP) ..covrutrietiisrnesisssssssssss s ssssssssssssssssssssssssnsssssnssessansnssssneas 46
ELECTRICAL SCHEMATIC - KAWASAKI 31DF1..ccusstrisurssasrssssssssmssmssssssssssssssmsssssssssssssssssssssssassessssssssessassssneas 48
ELECTRICAL SCHEMATIC - BRIGGS & STRATTON 37BV-EFL........ccccosommrimnmnemssisssss s sssssssssssssssseeas 50



scne ILLUSTRATED PARTS LIST

STTII 52V CUTTER DECK

STTII 52V CD



ILLUSTRATED PARTS LIST scns

STTII 52V CUTTER DECK

nf:' Part No. Description n:':' Part No. Description

1 463226 Cutter Deck w/Decals - 52V 45 461663 Spindle Assembly (INCL 33,41,60)

2 04020-09 Nut, 5/8-11 UNC 46 43589 Shaft, Spindle

3 04001-172 Bolt, Hex Head 1/4-20 x 1” Grade 8 47 481024 Seal, Top

4 48926 Tapered Hub, 1-1/8” Bore 48 481022 Bearing Assembly

5 482744 Pulley, 5.75 O.D. 49 48114-04 Grease Fitting

6 482281 Belt, Cutter Deck Drive 50 48677 Relief Fitting, Tapered Spindle

7 48141 Tapered Hub, 1” Bore 51 43644 Spindle Housing

8 04021-09 Nut, Elastic Stop 3/8-16 52 43312 Spacer, Outside

9 424367 Dust Shield 53 43296 Spacer, Inside

10 482747 Pulley, 6.95 O.D. 54 481025 Seal Bottom

11 04043-04 Flatwasher, 3-8/.391 x .938 x .105 HD 55 43297 Spindle Bushing, Bottom

12 483215 Pulley, Idler 56 481035 Nut, Special 1-1/16 - 18

13 428245 Belt Cover LH 57 04001-41 Bolt, Hex Head 5/8-11 x 9-1/2”
428246 Belt Cover RH 58 482878 Cutter Blade, 18”

14 481625-01 Knob w/Stud 59 43590 Spacer, Spindle Bottom

15 483704 Spring 60 04001-176 Bolt, 5/16-18 x 1-3/4” Grade 8

16 04001-136 Bolt, Hex Head 3/8-16 x 1-1/2” Grade 8 61 04063-08 Key, 1/4 x 1/4 x 2"

17 04019-04 Nut, Serrated Flange 3/8-16 62 04040-04 Flatwasher, 5/16-.344 x .688 x .065

18 48224 Bearing 63 04021-04 Nut, Center Lock 5/16-18

19 461842 Idler Arm Weldment (incl.#18) 64 04003-23 Bolt, Carriage 3/8-16 x 1”

20 04001-22 Bolt, Hex Head 3/8-16 x 2-3/4” 65 424840 Baffle, Custom Cut - 52V

21 43681 Pivot, Idler 66 482295 Wheel, Anti-Scalp

22 48038 Guide Roller 67 424677 Baffle, Turbo

23 45944 Roller Shaft 68 48100-15 Bushing, .376 I.D. Oilite

24 04117-01 Nut, Elastic Stop Flange 5/16-18 69 481632 Anti-Scalp Wheel

25 04001-09 Bolt, Hex Head 5/16-18 x 1” 70 04021-05 Nut, Center Lock 3/8-16

26 04001-79 Bolt, Hex Head 5/8-11 x 4-1/2” 71 422478 Bracket, Anti-Scalp

27 04021-13 Nut, Elastic Stop 5/8-11 72 04003-26 Bolt, Carriage 3/8-16 x 4”

28 461516 Pusharm Assy. 73 04017-27 Bolt, Hex Head Serrated Flange 3/8-16 x 1”

29 428027 Mounting Plate 74 461845 Discharge Chute Assy.

30 04001-154 Bolt, Hex Head 5/16-18 x 4-3/4” *462475 Discharge Chute Assy. (CA)

31 04003-12 Bolt, Carriage 5/16-18 x 3/4” 75 04001-12 Bolt, Hex Head 5/16-18 x 1-3/4”

32 04001-09 Bolt, Hex Head 5/16-18 x 1” 76 483378 Spring, Discharge Chute

33 04030-03 Lockwasher, 5/16” 77 04001-154 Bolt, Hex Head 5/16-18 x 4-3/4”

34 04040-15 Flatwasher, 5/16-.375 x .875 x .083 78 04110-04 U-Nut, 3/8-16

35 482486 Gearbox 79 04021-11 Nut, Elastic Stop 7/16-14

36 43763 Spacer 80 04003-42 Bolt, Carriage 7/16-14 x 2-1/4”

37 428026 Mounting Plate 81 04110-03 U-Nut, 3/8-16 (short)

38 04021-10 Nut, Elastic Stop 5/16-18 82 04107-04 Bolt, Hex Head 3/8-16 x 2” Special

39 04019-03 Nut, Serrated Flange 5/16-18 83 485528 Lever, Deck Level

40 451240 Shaft Weldment, Pusharm 84 04043-06 Flatwasher, 5/8-.688 x 1.75 x .134 HD

41 04021-22 Nut, Elastic Stop 5/16-18 Grade 8 85 04063-01 Key, 1/4 x 1/4 x 1-1/4”

42 04001-54 Bolt, Hex Head 3/8-16 x 3”

43 04001-51 Bolt, Hex Head 3/8-16 x 3-3/4”

44 483176 Pad, Deck Wear

* = California Models Only (not shown)



scne ILLUSTRATED PARTS LIST

STTII 61V & 72V CUTTER DECKS

&——56

STTIN61V CD




ILLUSTRATED PARTS LIST scns

STTII 61V & 72V CUTTER DECKS

'F\:zf. Part No. | Description 61 72 ﬁgf' Part No. | Description 61 72
1 463227 Cutter Deck w/Decals - 61V X 44 483176 Pad, Deck Wear X
463228 Cutter Deck w/Decals - 72V X 483174 Pad, Deck Wear X
2 04020-09 Nut, 5/8-11 UNC X X 45 461663 Spindle Assembly (INCL X X
3 04001-172 | Bolt, Hex Head 1/4-20 x 1” 33,41,61) X X
Grade 8 X X 46 43589 Shaft, Spindle X X
4 48926 Tapered Hub, 1-1/8” Bore X X 47 481024 Seal, Top X X
5 482745 Pulley, 6.35 O.D. X 48 481022 Bearing Assembly X X
482747 Pulley, 6.95 O.D. X 49 48114-04 Grease Fitting X X
6 481558 Belt, Deck Drive - 61V X 50 48677 Relief Fitting, Tapered Spindle X X
481980 Belt, Deck Drive - 72V X 51 43644 Spindle Housing X X
7 48141 Tapered Hub, 1” Bore X X 52 43312 Spacer, Outside X X
8 04021-09 Nut, Elastic Stop 3/8-16 X X 53 43296 Spacer, Inside X X
9 424367 Dust Shield X X 54 481025 Seal, Bottom X X
10 482746 Pulley, 6.75 O.D. X 55 43297 Spindle Bushing, Bottom X X
482745 Pulley, 6.35 O.D. X 56 481035 Nut, Special 1-1/16 - 18 X X
482744 Pulley, 5.75 O.D. (72V-25KBD) X 57 04001-41 Bolt, Hex Head 5/8-11 x 9-1/2
11 04043-04 Flatwasher, 3/8-.391 x .938 x 58 04043-06 Flatwasher, 5/8-.688 x 1.75 x X X
.105 HD X X .134 HD X
12 483215 Pulley, Idler X X 59 482879 Cutter Blade, 21” X
13 463175 Belt Cover, 61V (incl. #14) X 482881 Cutter Blade, 21” (31BV, 35BV, X
463176 Belt Cover, LH 72V (inc.#14) X 37BV-EFI & 40BV-EFI) X
463177 Belt Cover, RH 72V (inc#14) X 482882 Cutter Blade, 24-1/2” X
14 484368 Cap, Spindle X X 60 43590 Spacer, Spindle Bottom
15 481625-01 | Knob w/Stud X X 61 04001-176 | Bolt, Hex Head 5/16-18 x 1-3/4” X X
16 04001-136 | Bolt, Hex Head 3/8-16 x Grade 8 X X
1-1/2” Grade 8 X X 62 04063-08 Key, 1/4 x 1/4 x 2"
17 04019-04 Nut, Serrated Flange 3/8-16 X X 63 04040-04 Flatwasher, 5/16-.344 x .688 x X X
18 48224 Bearing X X .065 X X
19 461842 Idler Arm Assy. (incl. #18) X X 64 04021-04 Nut, Center Lock 5/16-18 X X
20 04001-22 Bolt, Hex Head 3/8-16 x 65 04003-23 Bolt, Carriage 3/8-16 x 1” X
2-3/4” X X 66 424841 Baffle, Custom Cut - 61V X
21 43681 Pivot, Idler X X 424917 Baffle, Custom Cut - 72V X
22 48038 Guide Roller X X 67 424209 Baffle, Turbo - 61V X
23 45944 Roller Shaft X X *425625 Baffle, Turbo - 61V (CA) X
24 04117-01 Nut, Lock w/ Flange 5/16-18 X X 424856 Baffle, Turbo - 72V X
25 04001-09 Bolt, Hex Head 5/16-18 x 1” X X *423958 Baffle, Turbo - 72V (CA) X X
26 04001-79 Bolt, Hex Head 5/8-11 x 68 482295 Wheel, Anti-Scalp X X
4-1/2” X X 69 48100-15 Bushing, .376 I.D. Oilite X X
27 04021-13 Nut, Elastic Stop 5/8-11 X X 70 481632 Anti-Scalp Wheel X X
28 461516 Pusharm Assy. X X 71 04021-05 Nut, Center Lock 3/8-16 X X
29 428027 Mounting Plate X X 72 422478 Bracket, Anti-Scalp X X
30 04001-154 | Bolt, Hex Head 5/16-18 x X X 73 04003-26 Bolt, Carriage 3/8-16 x 4”
4-3/4” X X 74 04017-27 Bolt, Hex Head Serr. Flange 3/8- X X
31 04003-12 Bolt, Carriage 5/16-18 x 3/4” 16 x 17 X
32 04001-09 Bolt, Hex Head 5/16-18 x 1” X X 75 461846 Discharge Chute Assy. X
33 04030-03 Lockwasher, 5/16” X X *462477 Discharge Chute Assy. (CA) X
34 04040-15 Flatwasher, 5/16-.375 x .875 X X 462132 Discharge Chute Assy. X
x .083 X X *462478 Discharge Chute Assy. (CA) X X
35 482486 Gearbox 76 04001-12 Bolt, Hex Head 5/16-18 x 1-3/4” X X
36 43763 Spacer X X 77 483378 Spring, Discharge Chute X X
37 428026 Mounting Plate X X 78 04001-154 | Bolt, Hex Head 5/16-18 x 4-3/4” X X
38 04021-10 Nut, Elastic Stop 5/16-18 X X 79 04110-04 U-Nut, 3/8-16 X X
39 04019-03 Nut, Serr. Flange 5/16-18 X X 80 04003-42 Bolt, Carriage 7/16-14 x 2-1/4” X X
40 451240 Shaft Weldment, Pusharm X X 81 04021-11 Nut, Elastic Stop 7/16-14 X X
41 04021-22 Nut, Elastic Stop 5/16-18 X X 82 04110-03 U-Nut, 3/8-16 (short)
Grade 8 X X 83 04107-04 Bolt, Hex Head 3/8-16 x 2” X X
42 04001-54 Bolt, Hex Head 3/8-16 x 3” Special X X
43 04001-51 Bolt, Hex Head 3/8-16 x X X 84 485528 Lever, Deck Level X X
3-3/4” X X 85 483704 Spring X X
X X 86 04063-01 Key, 1/4 x 1/4 x 1-1/4” X X

* = California Models Only (not shown)




ILLUSTRATED PARTS LIST

STTII CUTTER DECK CONTROLS

vl
a
=
E
o




ILLUSTRATED PARTS LIST

STTII CUTTER DECK CONTROLS

2?:' Part No. Description

1 462856 Deck Latch Weldment w/Grip
481477 Grip

2 43668 Spacer, Deck Latch

3 484191 Spring, Torsion Lever Return

4 04021-07 Nut, Elastic Stop 1/2-13

5 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109

6 428108 Link, Deck Lift

7 431018 Pivot, Deck Link

8 04001-153 Bolt, Hex Head 1/2-13 x 2-1/4”

9 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2”

10 48540 Chain

11 04019-04 Nut, Serrated Flange 3/8-16

12 424504 Pedal, Foot

13 04001-136 Bolt, Hex Head 3/8-16 x 1-1/2” Grade 8

14 04021-05 Nut, Center Lock 3/8-16

15 486474 Spring, Ext. Deck Lift

16 04030-07 Lockwasher, 5/8”

17 04108-04 Capscrew, 5/8-11 x 1-1/2”

18 43508 Spacer

19 04001-72 Bolt, Hex Head 1/2-13 x 2”

20 482534 Linkage, Deck Lift

21 04050-18 Retaining Ring, 1/2” Ext. “E”

22 43487 Pin, Deck Lift

23 462872 Slide Assembly (INCL. #20,21,22)
485570 Slide, Height Adjust

24 453099 Weldment, Lower Cutting Height

25 428237 Adjustment Bracket, Cutting Height Upper

26 04006-02 Bolt, Hex Head 5/16-18 x 1-1/4”
04013-03 Bolt, Hex Head 5/16-18 x 3/4” (Outside Rear)
04019-03 Nut, Serrated Flange 5/16-18 (Outside Rear)

27 04001-46 Bolt, Hex Head 3/8-16 x 2-1/4”

28 483345 Ring Pin Assy., w/Lanyard

29 452744 Lift Bellcrank, LH Rear
452745 Lift Bellcrank, RH Rear

* 04041-14 Flatwasher, 17, 1.062 x 1.5 x .0478 (Rear Bellcrank Mounting)

* 04050-08 Ret Ring 1”7 (Rear Bellcrank Mounting)

30 48114-04 Grease Fitting 1/4-28 Self Tap

* = ltem Not Shown



ILLUSTRATED PARTS LIST

STTIl SHEET METAL COMPONENTS

2019_STTII SMC

—_—— —— — ——— e — e — — —_ —

TO BOTTOM OF
SEAT MOUNTING



ILLUSTRATED PARTS LIST

STTIl SHEET METAL COMPONENTS

nf:' Part No. Description 2?:' Part No. Description
1 463224 Mounting Plate, Seat w/Decal 41 482028-01 Plug, Grease Hole
2 04001-46 Bolt, Hex Head 3/8-16 x 2-1/4” 42 9278 Wheel Assembly (incl. #43)
3 04001-08 Bolt, Hex Head 5/16-18 x 3/4” 482621 Bearing
4 484148 Isolator, Seat 482622 Seal
5 463225 Seat Mounting Plate, Lower w/Decals 43 48114-07 Grease Fitting
6 04117-02 Nut, Flange Elastic Stop Nut, 3/8-16 44 43583 Sleeve, Caster Wheel
7 04019-03 Nut, Serrated Flange 5/16-18 45 43584 Spacer, Caster Wheel
8 04041-38 Flatwasher, 3/8-.406 x 2.25 x .1875 46 04001-167 Bolt, Hex Head 1/2-13 x 9-1/2”
9 04021-09 Nut, Elastic Stop 3/8-16 47 04021-07 Nut, Elastic Stop 1/2-13
10 485599 Spring, Seat Latch 48 453110 Yoke Weldment
11 462841 Lever Assy., Seat Release (incl. #12) 49 481025 Seal, 2" 0.D. x 1.625 Bore
12 484341 Grip 50 48668 Bearing Assembly
13 485698-01 Knob, 1/4” Wing 51 04021-20 Nut, Jam 17 - 14
14 04019-03 Nut, Serrated Flange 5/16-18 52 484195 Cap, Grease
15 463232 Cover, Battery Box w/ Decal (Gas & LP) 53 428025 Foot Plate
16 04001-08 Bolt, Hex Head 5/16-18 x 3/4” 54 431013 Sleeve, Seat Base Mounting
17 481284 Bumper, Rubber 55 04050-01 Retaining Ring, .625 Ext. “E”
18 48661 Pad, Rubber 56 452734 Fender, RH
19 485692 Insulation, Battery Cover (Gas & LP Only) 57 428024 Rear Support, Fuel Tank
20 427098 Battery Box (Gas & LP Only) 58 463320 Battery Box w/Decal (Diesel Only)
21 04003-12 Bolt, Carriage 5/16-18 x 3/4” 59 453112 Battery Bracket Weldment (Diesel Only)
22 04110-01 U-Nut, 1/4-20 60 428257 Cover, Battery (Diesel Only)
23 04021-10 Nut, Elastic Stop 5/16-18 481780 Insulation, Battery Cover (Not Shown)
24 04019-02 Nut, Serrated Flange 1/4-20 61 04019-04 Nut, Elastic Stop 3/8-16
25 04001-221 Bolt, Hex Head 1/4-20 x 8” 62 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2”
26 428197 Mounting Bracket, Cooler - RH 63 04001-59 Bolt, Hex Head 1/4-20 x 1-1/4”
27 428196 Mounting Bracket, Cooler - LH 64 48566 Seat Stop Cable
28 04003-02 Bolt, Carriage 1/4-20 x 3/4” 65 04090-03 Pop Rivet, 3/16 x .402
29 428191 Backing Plate 66 04019-06 Nut, Serrated Flange 1/2-13
30 04003-12 Bolt, Carriage 5/16-18 x 3/4” 67 41020 Weight (x1 61V-25CH-EFI-LP & 72V-KBD)
31 04017-27 Bolt, Hex Head Serrated Flange (x2 52V-25CH-EFI-LP & 61V-KBD)
3/8-16 x 1” 68 04014-06 Capscrew, Hexsocket 1/2-13 x 4”
32 04132-02 Threaded Insert, 3/8-16 04001-52 Capscrew, Hexhead 1/2-13 x 2.5”
33 452733 Fender, LH
34 04001-19 Bolt, Hex Head 3/8-16 x 1”
35 463223 Mainframe Assy., w/Decals
36 04117-05 Nut, 7/16-14 Flange Elastic Stop
37 427051 Bracket, Carbon Canister
428203 Bracket, Carbon Canister (31DFI)
38 428023 Front Support, Fuel Tank
39 453102 Caster Support Weldment - 52V
453103 Caster Support Weldment - 61V
453104 Caster Support Weldment - 72V
40 04001-28 Bolt, Hex Head 7/16-14 x 1-1/4”




ILLUSTRATED PARTS LIST

STTII ROLL-OVER PROTECTION SYSTEM

10



ILLUSTRATED PARTS LIST

STTII ROLL-OVER PROTECTION SYSTEM

Ref.

No. Part No. Description
1 462210 STT, ROPS Assembly
2 04001-194 Bolt, Hex Head 1/2-13 x 4-1/4”
3 04021-19 Nut, Center Lock 1/2-13
4 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109
5 484168 Pin Assembly, ROPS Hinge (incl. #9, #10)
6 04001-90 Bolt, Hex Head 1/2-13 x 3-1/4”
7 04021-07 Nut, Elastic Stop 1/2-13
8 426952 Stop, ROPS
9 484170 Spring, ROPS
10 484169 Clip, ROPS
11 484167 Spring, ROPS
12 04001-163 Bolt, Hex Head 1/2-13 x 3-3/4”

11



ILLUSTRATED PARTS LIST

STTII SUSPENSION SEAT

12



ILLUSTRATED PARTS LIST

STTII SUSPENSION SEAT

ES' Part No. Description
1 486591 Suspension Seat Assembly w/seat belt
2 484709 Armrest Kit, LH
3 484717 Seat Belt Kit
4 485652 Recliner Knob Kit
5 484710 Armrest Kit, RH
6 486596 Cover, Back Cushion
7 481638 Seat Switch
8 485594 Track Kit, (Includes Handle Kit p/n 485717)
9 484714 Suspension Knob Kit
10 486597 Cover, Seat Cushion
11 *484719 Bellows (Track Cover)

*

= ltem Not Shown

13




scns ILLUSTRATED PARTS LIST

STTII DECK DRIVE COMPONENTS

S
S
S
S
S
N
S
S
S
N
~
8

2018_STTIIDDC

14



ILLUSTRATED PARTS LIST

STTII DECK DRIVE COMPONENTS

nf:' Part No. Description Ef:' Part No. Description
1 427106 Cover, Rear 46 04019-03 Nut, Serrated Flange 5/16-18
2 04003-07 Bolt, Carriage 1/4-20 x 1/2” 47 04001-19 Bolt, Hex Head 3/8-16 x 1”
3 04003-02 Bolt, Carriage 1/4-20 x 3/4” 48 04063-06 Key, 1/4 x 1/4 x 1-1/2”
4 425214 Bracket, Idler Stop 49 04001-176 Bolt, Hex Head 5/16-18 x 1-3/4” Grade 8
5 04019-02 Nut, Serrated Flange 1/4-20 50 461697 Spindle Assy., PTO
6 04041-11 Flatwasher, 3/8-.406 x 1.50 x 7 Gauge 51 43534 Shaft, Deck Drive
7 04021-09 Nut, Elastic Stop 3/8-16 52 481024 Seal
8 482744 Pulley, 5.75 O.D. (Gas & LP Engines) 53 481022 Bearing Assembly, Tapered
482745 Pulley, 6.35 O.D. (Diesel Engine) 54 43644 Spindle Housing
9 485909 Belt, STTII Pump Drive (Gas & LP Engines) 55 48677 Relief Fitting
485928 Belt, STTII Pump Drive (Diesel Engine) 56 48114-04 Grease Fitting, 1/4-28
10 04063-27 Key, 5mm x 5mm x 30mm 57 43296 Spacer, Inside
11 481884 Tapered Hub, 17mm Bore 58 43312 Spacer, Outside
12 483675 Pulley, 5.67 O.D. (Kawasaki & Kohler Only) 59 481025 Seal, 2" O.D. x 1.625 Bore
485867 Pulley, 5.67 O.D. (31BV, 37 & 40BV-EFI Only) 60 43297 Spindle Bushing, Bottom
483829 Pulley, 5.67 O.D (Kubota Diesel Only) 61 481035 Nut, 1.06 - 18
13 04021-05 Nut, Center Lock 3/8-16 62 482424 Driveshaft
14 04043-04 Flatwasher, 3/8-.391 x .938 x .105 HD 63 04063-20 Key, 1/4 x 1/4 x 17
15 483214 Pulley, Idler 4” 64 04001-21 Bolt, Hex Head 3/8-16 x 1-3/4”
16 48224 Bearing 65 04021-05 Nut, Center Lock 3/8-16
17 462989 Idler Arm Assy. (incl. #16 & #73) 66 04012-06 Set Screw, 3/8-16 x 1/2” Internal Hex
18 04019-06 Nut, Serrated Flange 1/2-13 67 452864 Pump Mounting Plate Weldment (Gas & LP)
19 04001-185 Bolt, Hex Head 1/2-13 x 2” Grade 8 452886 Pump Mounting Plate Weldment (Diesel)
20 04001-172 Bolt, Hex Head 1/4-20 x 1” Grade 8 68 481309 Latch, Hood
21 482949 Pulley, 6.70 O.D. 69 04011-11 Screw, #10-32 x .563 Shakeproof
22 43651 Stud, Anti-Rotation 70 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2”
23 04069-01 Pin, Rue Cotter 71 431051 Spacer, Spring Anchor
24 482845 Rod Assembly 72 431049 Spacer, Controls
25 04040-12 Flatwasher, 3/8-.438 x 1.00 x .083 73 431050 Spacer, Bearing
26 04001-32 Bolt, Hex Head 3/8-16 x 1-1/4” 74 04030-03 Lockwasher, 5/16”
27 461661 Clutch Assembly, GT3.5 75 04021-22 Nut, Elastic Stop 5/16-18 Grade 8
462011 Clutch Assembly, GT3.5 (Diesel Engine) 76 04040-15 Flatwasher, 5/16-.375 x .875 x .083
461826 Clutch Assy, GT5 (31BV, 37 & 40BV-EFI Only) 77 481531 Hinge, Belt Cover
28 04041-28 Flatwasher, 7/16-.469 x 1.50 x .1793 78 484754 Spring Pump Drive
29 04030-05 Lockwasher, 7/16” 79 04001-22 Bolt, Hex Head 3/8-16 x 2-3/4”
30 04102-04 Bolt, Hex Head 7/16-20 x 2-1/2” (Kohler)
04102-03 Bolt, Hex Head 7/16-20 x 2-1/4”
(31BV,35BV, 37BV-EFI & 40BV-EFI)
04102-03 Bolt, Hex Head 7/16-20 x 2-1/4” (Kubota)
04103-02 Bolt, Hex Head M10-1.5 x 50 (Kawasaki)
31 04063-23 Key, 1/4 x 1/4 x 3-1/4”
32 04001-170 Bolt, Hex Head 3/8-16 x 2-1/2” Grade 8
33 481536 Tapered Hub, 1” Bore
34 04001-109 Bolt, Hex Head 1/4-20 x 1.375 Full Thread
35 04030-02 Lockwasher, 1/4”
36 48181 Pulley, Idler
37 482876 Belt, Deck Drive
38 04019-04 Nut, Serrated Flange 3/8-16
39 04021-05 Nut, Center Lock 3/8-16
40 484754 Spring, PTO (Gas & LP Engines)
483430 Spring, PTO (Diesel Engine)
41 04001-136 Bolt, Hex Head 3/8-16 x 1-1/2” Grade 8
42 04001-171 Bolt, Hex Head 3/8-16 x 4-1/2”
43 461609 Idler Arm Assy., PTO Drive (incl. #16)
44 43632 Pivot, Idler - PTO
45 481284 Bumper, Rubber

15




ILLUSTRATED PARTS LIST

AIR COOLED ( GASOLINE)

STTII ENGINE AND ATTACHING PARTS -

16



ILLUSTRATED PARTS LIST

STTII ENGINE AND ATTACHING PARTS - AIR COOLED (GASOLINE)

2?:' Part No. Description

1 486522* Engine, 31BV - Briggs & Stratton
485894~ Engine, 37BV-EFI - Briggs & Stratton
487035* Engine, 40BV-EFI - Briggs & Stratton

2 462848 Hood Assy., STTII (31 & 35BV)
462963 Hood Assy., STTII (37BV-EFI & 40BV-EFI)

3 04009-07 Bolt, Shoulder 3/8-1/2

4 424633 Latch, Hood

5 483507 Spring, Hood

6 424634 Lock, Hood

7 04040-05 Flatwasher, 3/8-.406 x .812 x .065

8 04001-21 Bolt, Hex Head 3/8-16 x 1-3/4”

9 04041-07 Flatwasher, 3/8-.391 x .938 x .105

10 427561 Guard, Muffler

11 04117-01 Nut, Elastic Stop Flange, 5/16-18

12 04019-04 Nut, Serrated Flange 3/8-16

13 > Muffler, 31BV - Briggs & Stratton
* Muffler, 37BV-EFI & 40BV-EFI - Briggs & Stratton

14 483471 Disc, Anti-Friction

15 43740 Spacer, Hood

16 04041-11 Flatwasher, 3/8-.406 x 1.50 x 7 Gauge

17 04021-09 Nut, Elastic Stop 3/8-16

18 04019-03 Nut, Serrated Flange 5/16-18

19 483017 Oil Drain, 31BV, 35BV, 37BV-EFI & 40BV-EFI - Briggs & Stratton

20 452726 Plate Weldment, Engine Mounting

21 04001-19 Bolt, Hex Head 3/8-16 x 1”

22 04030-04 Lockwasher, 3/8
04040-15 Flatwasher, 5/16-.375 x .875 x .083 (31BV,35BV, 37BV-EF| & 40BV-EFI)

23 04001-17 Bolt, Hex Head 5/16-18 x 2-1/2” (x3) (31BV,35BV, 37BV-EFI| & 40BV-EFI)
04001-53 Bolt, Hex Head 5/16-18 x 2-1/2” (31BV,35BV, 37BV-EF| & 40BV-EFI)
04021-22 Nut, Elastic Stop, 5/16-18 (x3) (31BV,35BV, 37BV-EFI & 40BV-EFI)
04019-03 Nut, Serrated Flange 5/16-18

24 04030-04 Lockwasher, 3/8”

25 04001-19 Bolt, Hex Head 3/16-1”

26 04003-12 Bolt, Carriage 5/16-18 x 3/4”

27 04117-02 Nut, Elastic Stop Flange 3/8-16

28 427071 Cover, Rear

29 04003-12 Bolt, Carriage 5/16-18 x 3/4”

* Not available through Scag.
** Available through the individual engine manufacturer.

17



ILLUSTRATED PARTS LIST

LIQUID COOLED (GASOLINE)

STTII ENGINE & ATTACHING PARTS




ILLUSTRATED PARTS LIST

STTII ENGINE & ATTACHING PARTS - LIQUID COOLED (GASOLINE)

2?:' Part No. Description
1 485395* Engine, FD851 - Kawasaki
2 462904 Hood Assy., STTII (FD851) - Fuel Injected
3 04009-07 Bolt, Shoulder 3/8 x 1/2
4 424633 Latch, Hood
5 483507 Spring, Hood Latch
6 424634 Lock, Hood Latch
7 04040-05 Flatwasher, 3/8-.406 x .812 x .065
8 04001-21 Bolt, Hex Head 3/8-16 x 1-3/4”
9 04041-07 Flatwasher, 3/8-.406 x .812 x .065
10 427561 Guard, Muffler
11 04117-01 Nut, Elastic Stop Flange, 5/16-18
12 04019-04 Nut, Serrated Flange 3/8-16
13 482699 Muffler, Kawasaki
14 483471 Disc, Anti-Friction
15 43740 Spacer, Hood
16 04041-11 Flatwasher, 3/8-.406 x 1.50 x 7 Gauge
17 04021-09 Nut, Elastic Stop 3/8-16
18 04019-03 Nut, Serrated Flange 5/16-18
19 482351 Qil Drain, Kawasaki
20 452726 Plate Weldment, Engine Mount
21 04001-19 Bolt, Hex Head 3/8-16 x 1”
22 04030-05 Lockwasher, 7/16
23 04002-18 Bolt, Hex Head M10-1.5 x 25 Full Thread
24 04030-03 Lockwasher, 5/16
25 04002-12 Bolt, Hex Head M8-1.25 x 20
26 04003-12 Bolt, Carriage 5/16-18 x 3/4”
27 04030-04 Lockwasher, 3/8
28 427071 Cover, Rear
29 04117-02 Nut, Elastic Stop Flange 3/8-16
30 452243 Screen Weldment, Radiator
31 485760 Gauge, Pressure Indicator
32 483517-01 Elbow, 90 Degree
33 485759 Rain Bonnet
34 482914 Air Cleaner Assy. KA/DFI (INCL. 31,32,33)

* Not available through Scag.

19



ILLUSTRATED PARTS LIST

STTII ENGINE & ATTACHING PARTS - KOHLER 25CH-LP-EFI

20



ILLUSTRATED PARTS LIST

STTII ENGINE & ATTACHING PARTS - KOHLER 25CH-LP-EFI

IF\:zT' Part No. Description
1 485380* Engine, 25 LP-EFI - Kohler
2 427561 Guard, Muffler
3 04117-01 Nut, Flange Elastic Stop Nut, 5/16-18
4 ** Muffler, 25 LP-EFI - Kohler
5 04021-09 Nut, Elastic Stop 3/8-16
6 04019-03 Nut, Serr. FIng. 5/16-18
7 > Qil Drain, Kohler 25 LP-EFI
8 452726 Plate Weldment, Engine Mounting
9 04001-19 Bolt, Hex Head 3/8-16 x 1”
10 04030-04 Lockwasher, 3/8”
11 04001-21 Bolt, Hex Head 3/8-16 x 1-3/4”
12 04003-12 Bolt, Carriage 5/16-18 x 3/4”
13 04117-02 Nut, Elastic Stop Flange 3/8-16
14 427071 Cover, Rear
15 04001-32 Bolt, Hex Head 3/8-16 x 1-1/4”
16 04041-07 Flatwasher, 3/8-.391 x .938 x .105
17 427909 Bracket, Air Cleaner Mount
18 48136-25 Clamp, 2-3/4” Max. Dia.
19 04017-17 Bolt, Hex Head Serr. Fing 5/16-18 x 17
20 04019-03 Nut, Serr. Fing. 5/16-18
21 * Air Filter Assembly
22 486043 Hose, Air Intake
23 04003-07 Bolt, Carriage 1/4-20 x 1/2”

* Not available through Scag.
** Available through the engine manufacturer.

21



scne ILLUSTRATED PARTS LIST

STTII ENGINE & ATTACHING PARTS - KUBOTA DIESEL

F 36

22



ILLUSTRATED PARTS LIST

STTII ENGINE & ATTACHING PARTS - KUBOTA DIESEL

nf:' Part No. Description Ef:' Part No. Description

1 485749* Engine, D902 - Kubota 46 463320 Battery Box w/Decal

2 462917 Hood Assy., STTII (Kubota Diesel) 47 428257 Cover, Battery

3 04009-07 Bolt, Shoulder 5/16-18 x 1/2” 481780 Insulation, Battery Cover (Not Shown)

4 424633 Latch, Hood 48 485698-01 Knob, 1/4” Wing

5 483507 Spring, Hood Latch 49 04001-221 Bolt, Hex Head 1/4-20 x 8”

6 424634 Lock, Hood Latch 50 48661 Rubber Pad

7 04040-05 Flatwasher, 3/8-.406 x .812 x .065 51 04017-17 Bolt, Hex Head Serr. FIng 5/16-18 x 1”

8 04001-21 Bolt, Hex Head, 3/8-16 x 1-3/4” 52 427140 Bracket, Air Cleaner Mount

9 04041-07 Flatwasher, 3/8-.391 x .938 x .105 53 485322 Air Filter Assembly (Enginaire p/n 67150)
10 427561 Guard, Muffler 54 484697 Hose, Air Intake

11 04117-01 Nut, Flange Elastic Stop Nut, 5/16-18 55 48136-25 Clamp, 2-3/4” Max. Dia.

12 04110-01 U-Nut 1/4-20 56 463423 Debris Screen Assembly (With Upper Foam)
13 483811 Muffler, Kubota 57 04002-20 Bolt, Metric Hex Hd. M6-1.0 x 30mm

14 483471 Disc, Anti-Friction 58 04030-02 Lockwasher, 1/4” Spring

15 43740 Spacer, Hood 59 43714 Spacer, Radiator

16 04041-11 Flatwasher, 3/8 (.406 x 1.50 x 7 Ga.) 60 04106-01 Capscrew, Metric M6-1.0 x 16mm

17 04021-09 Nut, Elastic Stop 3/8-16 61 424623 Debris Screen Track RH

18 04019-03 Nut, Serr. Fing. 5/16-18 62 424624 Debris Screen Track LH

19 483387 Gasket, Muffler 63 483928 ISO Mount, Lower Radiator

20 424452 Plate, Rear Engine Mount 64 04111-04 Nut, Metric Serr. FIng. M8 x 1.25

21 04001-19 Bolt, Hex Hd. 3/8-16 x 1” 65 04025-01 Nut, Metric Hex M6 x 1

22 04030-03 Lockwasher, 5/16” Spring 66 04040-04 Flatwasher, SAE 5/16 (.344 x .688 x .065")
23 04002-12 Bolt, Metric Hex Hd. M8-1.25 x 20mm 67 04002-03 Bolt, Metric Hex Hd. M8-1.25 x 25mm
24 482334 Stub Shaft, (Kubota) 68 > Mount, Hose - (Kubota p/n 1G930-72191)

25 426054 Bracket, Belt Guide 69 > Hose, Upper - (Kubota p/n 1G952-72851)

26 04003-12 Bolt, Carriage 5/16-18 x 3/4” 70 > Clamp, Large - (Kubota p/n 09318-89030)

27 427071 Cover, Rear 71 > Brace, LH - (Kubota p/n1G960-72141)

28 424485 Bracket, Control Mount 72 > Radiator Assy - (Kubota p/n 1G952-72001)
29 424580 Clamp Includes Items #40, #63 and #68 thru #78

30 04011-06 Screw, Self Tapping 73 > Cushion, Radiator - (Kubota p/n 1G952-72181)
31 427137 Plate, Engine Mount RH 74 > Brkt, Rad Mount - (Kubota p/n 1G952-72151)
32 04019-04 Nut, Serr. Fing. 5/16-18 75 > Clamp, Small - (Kubota p/n 09318-89039)

33 483351 ISO Mount 76 > Mount, Lwr Rad - (Kubota p/n 1G952-30821)
34 427136 Plate, Engine Mount LH 77 > Hose, Lower - (Kubota p/n 1G952-72941)

35 452886 Pump Mounting Plate Weldment 78 > Brace, RH - (Kubota p/n 1G960-72131)

36 04025-02 Nut, Metric Hex M8-1.25mm 79 04001-21 Bolt, Hex Head, 3/8-16 x 1-3/4”

37 452792 Mounting Bracket Weldment RH 80 04117-02 Nut, Elastic Stop Flange, 3/8-16

38 04030-05 Lockwasher, 7/16” Spring 81 463417 Heatshield Assembly, Air Filter

39 04002-10 Bolt, Metric Hex Hd. M10-1.25 x 25mm 481017-03 Trim Seal

40 484069 ISO Mount, Upper Radiator 486388-03 Edge Trim, Trim Lock

41 452791 Mounting Bracket Weldment LH 82 463418 Heatshield Assembly, Engine

42 483360 Sender Unit, Water Temperature 486388-03 Edge Trim, Trim Loc

43 481811 Sender Unit, Oil Pressure 481017-03 Trim Seal

44 04002-01 Bolt, Metric Hex Hd. M8-1.25 x 30mm 485846 Bumper, Plug

45 453112 Battery Bracket Weldment 83 481017-02 Trim Seal

* Not available through Scag.
** Available through the engine manufacturer.

23




S':AG ILLUSTRATED PARTS LIST

STTIl BRAKE COMPONENTS

24



ILLUSTRATED PARTS LIST

STTIl BRAKE COMPONENTS

zz' Part No. Description zz' Part No. Description
1 04021-07 Nut, Elastic Stop 1/2-13 31 04001-190 Bolt, Hex Head 1/2-13 x 2-3/4”
2 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109 32 04019-06 Nut, Serrated Flange 1/2-13
3 483453-03 Bearing 33 428482 Mounting Bracket, Brakes
4 43872 Sleeve, Brake Pivot 34 04069-01 Pin, Rue Cotter - 3/8
5 04001-194 Bolt, Hex Head 1/2-13 x 4-1/4” 35 485595 Brake Caliper
6 04001-22 Bolt, Hex Head 3/8-16 x 2-3/4” 36 462808 Wheel Hub w/Disc
7 453055 Foot Pedal, Brake 37 04001-87 Bolt, Hex Head 1/2-13 x 4”
8 04021-09 Nut, Elastic Stop 3/8-16 38 485607 Wheel Assy., 26 x 9.5-12 (52V)
9 486523 Link, Brake 481659 Rim w/ Valve Stem (52V)
10 486524 Linkage Assy., LH Brake (incl. #9, 485608 Tire, 26 x 9.5-12 (52V)
11 - 18,45,48) 486159 Wheel Assy., 26 x 12-12 (61V & 72V)

11 04020-25 Nut, Jam 3/8-24 UNF 481851 Rim w/Valve Stem (61V & 72V)
12 486491 Rod End w/Trunion 486162 Tire, 26 x 12-12 (61V & 72V)
13 04061-02 Cotter Pin, 3/32 x .75 39 04028-02 Wheel Nut, 1/2-20
14 04040-05 Flatwasher, 3/8-.406 x .812 x .065 40 04001-08 Bolt, Hex Head 5/16-18 x 3/4”
15 462452 Swivel Assy., Brake (incl. #16) 41 48796 Bearing, Self Aligning - 5/8 I.D.
16 483453-23 Bearing 42 04021-10 Nut, Elastic Stop 5/16-18
17 484535 Spring, Brake 43 453094 Bellcrank Weldment, Brake Actuator
18 04021-18 Nut, Elastic Stop 3/8-24 Grade 8 44 462844 Linkage Assy., RH Brake (incl. #13 - #18)
19 463174 Brake Handle w/Grip (includes #21) 45 04020-26 Nut, 3/8-24 UNF LH Jam

481548 Grip 46 04001-32 Bolt, Hex Head 3/8-16 x 1-1/4”
20 43572 Spacer 47 04102-14 Bolt, Hex Head w/ Patch 3/8-16 x 1-3/4”
21 483453-14 Bearing 48 482586 Rod End, Male - RH, 3/8-24 Thread
22 04041-07 Flatwasher, 3/8-.391 x .938 x .105 49 04021-19 Nut, Lock, 1/2-13
23 431105 Pivot, Brake Lever 50 428092 Bracket, Brake Switch
24 04132-02 Threaded Insert, 3/8-16 51 423279 Plate, Motor Backing
25 04021-05 Nut, Center Lock 3/8-16 52 431094 Bushing, Brake
26 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2” 53 48680 Nut, Castle 1”- 20 UNEF
27 486485 Spring, Torsion, Brake Handle
28 485831 Spring, Brake Return
29 04001-136 Bolt, Hex Head 3/8-16 x 1-1/2” Grade 8
30 04019-04 Nut, Serrated Flange 3/8-16

25



scns ILLUSTRATED PARTS LIST

STTII STEERING COMPONENTS

26



ILLUSTRATED PARTS LIST

STTII STEERING COMPONENTS

2?:' Part No. Description 2?:' Part No. Description
1 462804 Handle Bar w/Grip - LH (INCL #2) 32 452718 Control Lever Weldment, RH

462805 Handle Bar w/Grip - RH (INCL #2) 452717 Control Lever Weldment, LH
2 484376 Grip, Control Lever 33 43600 Spacer, Bearing
3 461938 Pivot, Control Lever (INCL #4,5,6,7,41) 34 431024 Spacer, Controls
4 483250 Spacer, Rubber 35 04001-17 Bolt, Hex Head 5/16/-18 x 2”
5 04017-16 Bolt, Hex Head Serrated Flange 36 04021-09 Nut, Elastic Stop 3/8-16

5/16-18 x 3/4” 37 04021-10 Nut, Elastic Stop 5/16-18

6 423491 Actuator, Switch 38 04001-45 Bolt, Hex Head 3/8-16 x 2”
7 483269 Knob, Control Handle 39 43602 Spacer, Dampener
8 04040-15 Flatwasher, 5/16-.375 x .875 x .083 40 484151 Dampener
9 04030-03 Lockwasher, 5/16 41 04003-05 Bolt, Carriage 3/8-16 x 1-1/2”
10 04001-09 Bolt, Hex Head 5/16-18 x 1” 42 485970 Return Spring, Control Arm
11 04117-03 Nut, Flange Elastic Stop 1/4-20 43 43123 Spacer, Cam Pivot
12 427108 Mounting Bracket, Spring Return
13 463221 Control Plate w/Decals LH

463222 Control Plate w/Decals RH
14 04003-12 Bolt, Carriage 5/16-18 x 3/4”
15 04003-02 Bolt, Carriage 1/4-20 3/4”
16 04019-03 Nut, Serrated Flange 5/16-18
17 04013-03 Capscrew, Flange 5/16-18 x 3/4”
18 486479 Linkage Assy., Pump Control

(incl. #19 - #22)

19 482585 Rod End, Male - LH
20 04026-26 Nut, 3/8-24 UNF LH Jam
21 482586 Rod End, Male - RH
22 04020-25 Nut, 3/8-24 UNF Jam
23 04001-21 Bolt, Hex Head 3/8-16 x 1-3/4”
24 04001-32 Bolt, Hex Head 3/8-16 x 1-1/4”
25 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2”
26 04001-152 Bolt, Hex Head 3/8-16 x 4-1/4”
27 04030-04 Lockwasher, 3/8”
28 04041-07 Flatwasher, 3/8-.391 x .938 x .105
29 04021-05 Nut, Center Lock 3/8-16
30 43607 Spacer, Controls
31 48224 Bearing

27



scne ILLUSTRATED PARTS LIST

STTII HYDRAULIC SYSTEM - DUAL CORE COOLER

28



ILLUSTRATED PARTS LIST

STTII HYDRAULIC SYSTEM - DUAL CORE COOLER

nf:' Part No. Description 2?:' Part No. Description
1 483100 Pump, RH w/Fan 29 48350-05 Elbow, 90 Degree - 5/8 Tube

462954 Pump, RH w/Fan (25LP Only) 30 48938-02 O-Ring Bushing, 5/8 Tube
2 483101 Pump, LH, w/Fan 31 484108 Wheel Motor, Parker TG - 18ci.
3 481164 Cap, Hydraulic Tank 32 482505 Cooler, Transmission
4 481507 Insert, Filler Neck 33 04003-02 Bolt, Carriage 1/4-20 x 3/4
5 462845 Hydraulic Tank Assy., STTII 34 04019-02 Nut, Serrated Flange 1/4-20

(incl. #4, #6 - #9) 35 428197 Mounting Bracket, Cooler - RH

6 482571 Bushing, .56 Dia. Viton 428209 Mounting Bracket, Cooler - RH (Diesel)
7 482572 Fitting, 90 Degree - .38 Hose 36 428196 Mounting Bracket, Cooler - LH
8 482573 Bushing, .78 Dia Viton 428210 Mounting Bracket, Cooler - LH (Diesel)
9 482574 Fitting, 90 Degree - .50 Hose 37 *428252 Screen Guard, Kohler EFI (LP)
10 48136-13 Clamp, Hose *428199 Screen Guard, Briggs & Stratton 31BV
11 48811 Hose, 3/8 Pushlock (order by inch) *428200 Screen Guard, B&S 37BV-EF| & 40BV-EFI
12 48136-05 Clamp, Hose 38 04001-09 Bolt, Hex Head, 5/16-18 x 1”
13 48351 Hose, 1/2 Pushlock (order by inch) 39 04019-03 Nut, Serrated Flange, 5/16-18
14 482266-01 Elbow, 90 Degree - 9/16 O-Ring (incl. #15) 40 04001-20 Bolt, Hex Head, 3/8-16 x 1-1/2”
15 48603-06 O-Ring, 9/16-18 Thread 41 04021-09 Nut, Lock, 3/8-16
16 482266-02 Elbow, 90 Degree - 3/4 O-Ring (incl. #17) 42 04043-04 Flatwasher, 3/8
17 48603-02 O-Ring, 3/4-16 Thread 43 04003-07 Bolt, Carriage, 1/4-20 x 1/2”
18 422694 Plate, Pump Control Clamp 44 04001-08 Bolt, Hex Head 5/16-18 x 3/4”
19 485969 Block, RH Pump Control 45 04030-03 Lockwasher, 5/16

485968 Block, LH Pump Control 46 04040-15 Flatwasher, 5/16, .375 x .875 x .083
20 04060-09 Pin, 7/32 x 1”
21 04001-04 Bolt, Hex Head 1/4-20 x 1-1/2”
22 04030-02 Lockwasher, 1/4
23 48572-06 Fitting, Union 3/4-16 JIC X O-Ring

(incl. #17)

24 484458 Hose Assembly

485767 Hose Assembly (Diesel Only)
25 482477 Tee Fitting, 3/4 - O-Ring (incl. #17)
26 48571-02 Cap, JIC
27 48758 Filter, Spin-On
28 482417 Filter Head Assembly

* Air Cooled Models Only.

29



ILLUSTRATED PARTS LIST

STTII HYDRAULIC SYSTEM - SINGLE CORE COOLER

30



ILLUSTRATED PARTS LIST

STTII HYDRAULIC SYSTEM - SINGLE CORE COOLER

2?:' Part No. Description

1 48811 Hose, 3/8 Pushlock (order by inch)

2 48136-13 Clamp, Hose

3 482266-01 Elbow, 90 Degree - 9/16 O-Ring (incl. #15)

4 48603-06 O-Ring, 9/16-18 Thread

5 481164 Cap, Hydraulic Tank

6 481507 Cap, Hydraulic Tank Insert, Filler Neck

7 482572 Hydraulic Tank Assy., STTII (incl. #4, #6 - #9)

8 482571 Bushing, .56 Dia. Viton

9 482572 Fitting, 90 Degree - .50 Hose

10 48059-01 Clamp

11 484352-03 | Cap Plug, .375 x 1.50

12 484317 Cooler, Transmission - Single Core

13 04001-01 Bolt, Hex Head 1/4-20 x 3/4”

14 04003-02 Bolt, Carriage 1/4-20 x 3/4

15 428492 Mounting Bracket, Qil Cooler (air cooled)
428524 Mounting Bracket, Qil Cooler (liquid cooled)

16 04019-02 Nut, Serrated Flange 1/4-20

17 428196 Mounting Bracket, Cooler - LH

18 428197 Mounting Bracket, Cooler - RH

19 *428252 Screen Guard, Kohler EFI (LP)
*428199 Screen Guard, Briggs & Stratton 31 & 35BV
*428200 Screen Guard, Briggs & Stratton 37BV-EF| & 40BV-EFI

20 04003-07 Bolt, Carriage, 1/4-20 x 1/2”

NOTE - Components not shown are the same as the Dual Core Cooler Hydraulic System shown on the previous page.
* Air Cooled Models Only.

31



S':AG ILLUSTRATED PARTS LIST

STTII FUEL SYSTEM - GASOLINE ENGINES

Briggs & Stratton - 31BVAC
P ~ Briggs & Stratton - 37BV-EF|
// = ~ Briggs & Stratton - 40BV-EFI

/’\\
7 To N
-~ Injector “~._Kawasaki - FD851D

~

.

Fuel s
Return _~~

/
To Engi
D - o Engine

B Purge Port
- /@/
e ™~
—~ A 6

* - Available Through Engine Manufacturer Only
** - Briggs & Stratton 31BV & 40BV-EFI Only
**% - Kawasaki FD

2022 STTIIFS.eps

32



ILLUSTRATED PARTS LIST

STTIl FUEL SYSTEM - GASOLINE ENGINES

nf:' Part No. Description
1 485621 Canister, 1.0 Liter
2 427051 Bracket, Carbon Canister
428203 Bracket, Carbon Canister (31DFI)
3 04003-02 Bolt, Carriage 1/4-20 x 3/4”
4 04117-01 Nut, Flange Elastic Stop 5/16-18
5 484345 Hose, 3/16 (order by inch)
6 48059-05 Clamp, Vapor Recovery Hose 3/16
7 48030-22 Clamp, Cable - .375 Dia.
8 482571 Bushing, .56 Dia. Viton
9 04001-14 Bolt, Hex Head 1/4-20 x 1”
10 48059-01 Clamp, Fuel Return
11 483620 Fuel Hose, 5/16 I.D. Non-Perm (order by inch)
12 04003-12 Bolt, Carriage 5/16-18 x 3/4”
13 48136-05 Clamp, .87 Max. Dia.
14 483622 Fuel Hose, 1/2 1.D. Non-Perm (order by inch)
15 483617 Fuel Hose, 1/4 1.D. Non-Perm (order by inch)
16 485683 Return Fitting
17 04117-03 Nut, Elastic Stop 1/4-20
18 484343-01 Mender, 1/4 x 3/16 w/.02 Hole
19 48059-02 Clamp, Fuel Hose 7/32 1.D.
20 484347 Hose, Vapor Recovery 1/4 (order by inch)
21 484333 Remote Vent
22 484285 Grommet, Viton
23 485701 Valve, Fuel Shutoff
24 463147 Fuel Tank Assy. - Kawasaki DFI
463148 Fuel Tank Assy.
25 484286 Fuel Cap, Tethered
*484297 Fuel Cap, Tethered (CA)
26 484279-02 Tube, Fuel Tank Insert - 8”
27 485687 Fuel Gauge Assy., 8” (incl. #28)
28 484242 Seal, Fuel Gauge
29 428024 Rear Support, Fuel Tank
30 48136-13 Clamp, .69 Dia.
31 428023 Front Support, Fuel Tank
32 04019-02 Nut, Serrated Flange 1/4-20
> 462840 Hose Assy, Vapor Recovery (INCL 5,6,18,19,20)
** 485742 Pad, Fuel Tank

* California Models Only.

** Item Not Shown

33



scns ILLUSTRATED PARTS LIST

STTIl FUEL SYSTEM - KOHLER 25CH-LP-EFI

To
LP Tank

LP Regulator
To

// LP Regulator

To
Engine
To Harness
Throttle

Body

34



ILLUSTRATED PARTS LIST

STTIl FUEL SYSTEM - KOHLER 25CH-LP-EFI

2?:' Part No. Description

1 485376 LP Tank - Vapor (INCL 17)

2 483903 Mounting Bracket Kit (INCL # 3, 4, 5, 6, 7)

3 483911 Handle, LP Tank Mounting Bracket

4 483910 Mounting Bracket, LP Tank Rear

5 483909 Mounting Bracket, LP Tank Front

6 483912 Bracket, LP Tank Locator

7 04001-07 Bolt, Hex Head 5-16-18 x 1/2” Locking
04031-09 Lockwasher, 5/16 Internal Tooth
04040-04 Flatwasher, 5/16 - .344 x .688 x .065

8 04001-19 Bolt, Hex Head 3/8-16 x 1”

9 04041-07 Flatwasher, 3/8-.391 x .938 x .105

10 04019-04 Nut, Serrated Flange 3/8-16

11 04001-18 Bolt, Head Head 3/8-16 x 3/4”

12 04001-08 Bolt, Hex Head 5/16-18 x 3/4”

13 427688 Mounting Bracket, Regulator

14 04019-03 Nut, Serrated Flange 5/16-18

15 486165 LP Fuel Line, 17”

16 483889-01 Adapter Fitting, 9/16-18 SAE x 1/4” Pipe

17 485377 LP Quick Coupler

18 04001-01 Bolt, Hex Head 1/4-20 x 3/4”

19 48030-10 Clamp, Cable

20 486164 Adapter, Wire Harness

21 422386 Brace, Engine Mounting

22 426741 Mounting Bracket, Tank Support - RH

23 426740 Mounting Bracket, Tank Support - LH

24 428221 Cover, Fuel Fill Hole

25 428222 Cover, Fuel Tank Hole

26 > LP Regulator

27 > Hose

28 > Hose

29 > Fuel Filter

30 > Hose

31 427753 Support, LP Tank

** Available through the engine manufactuer.

35



S':AG ILLUSTRATED PARTS LIST

STTII FUEL SYSTEM - KUBOTA DIESEL

To Injection

Fuel A Pump

Return

* - Available Through Engine Manufacturer Only

2017 STTII-DIESEL FS.eps

36



ILLUSTRATED PARTS LIST

STTII FUEL SYSTEM - KUBOTA DIESEL

2?:' Part No. Description
1 48136-13 Hose Clamp, 0.69” Dia.
2 483620 ** Fuel Hose, 5/16” ID. Non-Perm.
3 * Fuel Filter, Kubota
4 427164 Bracket, Fuel Filter Mounting
5 04019-03 Nut, Serr. Fing. 5/16-18
6 04003-12 Bolt, Carriage 5/16-18 x 3/4”
7 04021-08 Nut, Hex Elastic Stop 1/4-20
8 * Fuel Pump, Kubota
9 48059-04 Clamp, Fuel Supply Hose
10 * Fuel Pre-Filter, Kubota
11 485701 Valve, Shutoff Assy
12 482571 Bushing, 0.56” Dia. Viton
13 485626 Fitting, Return
14 481179 ** Fuel Return Hose, 3/16”
15 48059-03 Clamp, Fuel Return Hose
16 485687 Fuel Gauge Assy., 8” (incl. #17)
17 484242 Seal, Fuel Gauge
18 428024 Rear Support, Fuel Tank
19 428023 Front Support, Fuel Tank
20 463149 Fuel Tank Assembly (Incl. #11, 12, 15, 16)
21 04019-02 Nut, Serr. Fing. 1/4-20
22 428225 Mounting Bracket, Fuel Pump
23 04003-02 Bolt, Carriage, 1/4-20 x 3/4”
24 04003-04 Bolt, Carriage 5/16-18 x 1”
25 484294 Fuel Cap
26 04003-02 Bolt, Carriage 1/4-20 x 3/4”
27 04117-01 Nut, Flange Elastic Stop Nut, 5/16-18
28 48030-11 Clamp, Hose
29 04001-09 Bolt, Hex Head, 5/16-18 x 1”
e 485742 Pad, Fuel Tank

* Available Through Engine Manufacturer Only.
** Order by the inch.
*** ltem Not Shown

37



scne ILLUSTRATED PARTS LIST

BDP-16A HYDRAULIC PUMP ASSEMBLY with COOLING FAN

38



ILLUSTRATED PARTS LIST

BDP-16A HYDRAULIC PUMP ASSEMBLY with COOLING FAN

zif' Part No. Description
1 HG70740 Overhaul Seal Kit
2 HG52059 Fan Cover
485879 Fan Cover w/ Notch (25LP Right Side Pump Only)
3 HG72158 Cylinder Block Kit - 16cc
4 HG51462 Thrust Ball Bearing Assembly
5 HG51436 Variable Swashplate
6 HG2000015 Slot Guide
7 HG2000014 Trunnion Arm
8 HG2000025 Block Spring
9 HG2000024 Block Thrust Washer
10 HG2000032 Shaft Ball Bearing
11 HG2000023 Spacer
12 HG2000038 Retaining Ring
13 HG51092 Seal
14 HG70578 Kit, Pump Shaft (keyed thru taper)
15 HG70738 Housing Kit
16 HG70739 Trunnion Seal Kit
17 HG50641 Pin
18 HG51437 O-Ring
19 HG9005110-7500 Straight Thread Plug
20 HG70743 Shock Valve Kit (.031 Orifice)
21 HG70742 Shock Valve Kit (.024 Orifice)
22 HG9005200-7500 Straight Thread Plug
23 HG70736 End Cap Kit
24 HG2513030 Bypass Valve Kit
25 HG9004100-1430 O-Ring
26 HG50406 Gerotor Assembly (.19 cu.in./rev.)
27 HG50173 Socket Head Cap Screw (M8 x 1.25-25mm)
28 HG70924 Charge Pump Kit (.19 STD. Splined)
29 HG51457 Hex Screw, Flanged Head (M10 x 1.50-65mm)
30 HG70402 Charge Relief Kit
31 HG71287 Fan Kit (incl. items 32, 34, 35, 36)
32 HG51348 Hub
33 HG52016 Bracket, Shroud
34 HG52014 Fan
35 HG52256 Washer
36 HG44809 Nut

39



scne ILLUSTRATED PARTS LIST

STTII ELECTRICAL SYSTEM - GASOLINE & LP ENGINES

GROUND




ILLUSTRATED PARTS LIST

STTII ELECTRICAL SYSTEM - GASOLINE & LP ENGINES

2?:' Part No. Description

1 486511 Wire Harness, STTII-BV (Briggs & Stratton)
486512 Wire Harness, STTII-37BV-EFI (Briggs & Stratton)
487038 Wire Harness, STTII-40BV-EFI (Briggs & Stratton)
486515 Wire Harness, STTII-EFI (Kohler EFI-LP)

486513 Wire Harness, STTII-FD851D DFI (Kawasaki)

2 462069 Key Assy., w/Fob

3 48017-04 Nut, Hex 5/8-32

4 48017-03 Lockwasher, 5/8 Internal

5 462930 Instrument Panel w/Decal

6 481544 Choke Cable (31BV)

7 484289 Control Cable, Throttle
481363 Control Cable, Throttle (31BV & 37BV-EFI)
485464 Control, E-Gov Throttle (40BV-EFI)

483533 Knob, Throttle Control (40BV-EFI)

8 04013-04 Capscrew, 1/4-20 x 3/4”

9 04003-43 Bolt, Carriage 1/4-20 x 1/2”

10 04021-26 Lock Nut, #10-24

11 484721 Cluster Gauge

12 48798 Key Switch

13 485833 Switch, PTO

14 481182 Indicator Light Assy. (Kohler EFI-LP & Kawasaki DFI)

15 485568 Power Plug, 12V

16 427541 Base, Instrument Panel

17 04110-01 U-Nut, 1/4-20

18 485739 Single Fuse Assy., Excluding Fuse (incl. #20, 22, 23)

19 483642 Double Fuse Assy. (incl. #20, 21, 22, 24)

20 482588 Clip, Wire

21 48298 Fuse, 20 Amp

22 483629 Fuse Holder

23 483643 Cover, Sealed Single

24 483571 Cover, Sealed Double

25 481638 Switch, N/O

26 483013 Relay

27 482253 Diode

28 483958 Diode, 600V - 6A

29 461661 Clutch Assembly, GT3.5
461826 Clutch Assembly, GT5

30 * Battery, 350 CCA

31 04020-02 Nut, 1/4-20 UNC

32 04001-44 Bolt, Hex Head 1/4-20 x 1/2”

33 48029-30 Battery Cable, 44” Red w/Braid (Kohler EFI-LP)
48029-29 Battery Cable, 18” Red w/Braid (31DFI) - Kawasaki
48029-31 Battery Cable, 50” Red w/Braid (31BV, 37BV-EFI| & 40BV-EFI) - Briggs & Stratton

34 48029-24 Battery Cable, 39” Black (Kohler EFI-LP)
48029-14 Battery Cable, 31-1/2” Black (31DFI) - Kawasaki
48029-11 Battery Cable, 27” Black (31BV, 37BV-EFI & 40BV-EFI) - Briggs & Stratton

35 48126 Rubber Boot

36 > Fuel Pump

37 481670 Sender Unit, Water Temp. (Liquid Cooled Only)

38 485674 Fuse, 5 Amp

* Not available through Scag.

** Available through the individual engine manufacturer.

41



ILLUSTRATED PARTS LIST

STTII ELECTRICAL SYSTEM - KUBOTA DIESEL

- THROTTLE

’ PULL COIL RELAY

#

<>

3
N
A\

38

25

42



ILLUSTRATED PARTS LIST

STTII ELECTRICAL SYSTEM - KUBOTA DIESEL

2?:' Part No. Description
1 486514 Wire Harness, STTII-25KBD
2 462069 Key Assy., w/Fob
3 48017-04 Nut, Hex 5/8-32
4 48017-03 Lockwasher, 5/8 Internal
5 462930 Instrument Panel w/Decal
6 483399 Timer, Glow Plug
7 483356 Control Cable, Throttle
8 04013-04 Capscrew, 1/4-20 x 3/4”
9 04003-43 Bolt, Carriage 10-24 x 1/2”
10 04021-26 Lock Nut, #10-24
11 484721 Cluster Gauge
12 48798 Key Switch
13 485833 Switch, PTO
14 486588 50 Amp Breaker
15 485568 Power Plug, 12V
16 427541 Base, Instrument Panel
17 04110-01 U-Nut, 1/4-20
18 485739 Single Fuse Assy., Excluding Fuse (incl. #20, 22, 23)
19 483642 Double Fuse Assy. (incl. #20, 21, 22, 24)
20 482588 Clip, Wire
21 48298 Fuse, 20 Amp
22 483629 Fuse Holder
23 483643 Cover, Sealed Single
24 483571 Cover, Sealed Double
25 481638 Switch, N/O
26 483013 Relay
27 481811 Sender Unit, Oil Pressure
28 483958 Diode, 600V - 6A
29 462011 Clutch Assembly, GT3.5
30 * Battery, 525 CCA
31 485674 Fuse, 5 Amp
32 483433 Elbow, 45 Degree Street
33 481176-15 Battery Cable, 14” Red w/Braid
34 481176-11 Battery Cable, 21” Black
35 481335 Rubber Boot
36 > Solenoid, Fuel Shut-Off
37 483360 Sender Unit, Water Temp.
38 481826 Relay

* Not available through Scag.

** Available through the engine manufacturer. Reference model and serial number.

43



ILLUSTRATED PARTS LIST

REPLACEMENT DECALS AND INFORMATION PLATES

—

DANGER

SPINNING

=, CLEAR
BLADE CONTACT & THROWN
éz OBJECTS CAN INJURE

| DANGER |

Avoid injury from burns

- Shut off engine

- Allow to cool several minutes
- Remove cap slowly

- Do not overfill

484281

FORWARD

= R

REVERSE

481568 6

AAWARNING

INSTALL BELT COVER BEFORE
OPERATING MACHINE

READ OPERATOR'S MANUAL

|
"

" ©

TUBEED [EYIE
ROMRMOSD FOMTORIME EVE TSN
FRLLPERsE OFFOD HlN
hD Dmm"m
MOWER DECK LUl
" sLow Y77 0 m
- = 4
O Gen
o=
-
STMRTIORIVE PROCEDURE WARNTNG
AVOID SERIOUS INJURY OR DEATH
10 -tk e i et oo i et st

e o e Lt |
o s R
Rk

e 10

e e ?
Relense prking ke
“Select formrd o reses
s colel hedles

STARTIORIVE PROCEDURE
o prting e
——

i AVOTD SERTOUS THJURY OR DEATH

WARNTN

st agine

“Release parking boke k e il b
ot | S B SR
i 1

E
23

UBEER [EYE
ROMRMOSD FOMTORIME EVE TSN
R SR OFFOQ ,loN
hD (e
> g
MOWER DECK
FAST sLow
% E BQ JOIEEL
STARTIORIVE PROCEDURE WARNING
EE;?T:-.M“‘ o petion AVOTD SERTOUS INJURY OR DEATH
St v e e Ol Bl b ol ks b s e vl

“elesse uking ake
s

e e 1S el e . . s,
sl It o s il s Ty s ‘it
it calel hadles ek ooty et it bt e 28

AWARNING

ROTATING BLADES AND BELTS
= Keep honds, Feet & clothing cleor
= Keep oll guords in ploce
= Shut off engine & disengoge blode
clutch before servicing
® Use coution in directing dischorge
® Reod instruction monual before operating

DO NOT OPERATE UNLESS GRASS
CATCHER, MULCHING KIT OR
(OISCHARGE CHUTE IS I[NSTALLED

MAYVILLE
WEST BEND

&

[MPORTANT

RO ERTEDILBHEN
PART & 482424 TO ENGAGE PARKING BRAKE:
#Fully depress foot pedal

e Gheact bul U bock and hotd fatch

EP. GREASE
“EVERY S0 HOURS ™

34 PUMPS
EP. GREASE
EVERY 200 HOURS

B

#Depress and release pedal

handle while releasing pedal
TO DISENGAGE PARKING BRAKE:

PARKING BRAKE(@)\

I —O0F |
—8- 0N

1486584/

Operation on slopes
can be hazardous.

This rnLeL\chine,wasEl

originally_equippe

wgnh a,yRoﬂoggr'

Protection Device

with 3 Roll Bar
and Seaf Belt.

7 || See vour dealer if

either is missing
or damaged.

483425
AN —
25
5
Alwrays use S8 Replacement Parts Numbers LLURFRIIGERYIIg
replacement parts woon e St "z
flor top mechine frfiofong rontmrgiier] St B, O D2 A2
Belt, Cutter Deck (521 48228 Spnde Grease:  Moblgrease XHP™ 222
performance and Belt, Cutter Deck (6F) 49858 Exxon Moble Ronex WP
Belt, Cutter Deck (61 Kubota Diese] 481558 Exxon Moblle Unirex EP2
to malntain factory Belt, Cutter Dock (721 4860 Fate, Hydrocke 40758
mmmmy Belt, Cutter Deck (72" Kubota Diesel 4819680
/o Ses your suthorized Scag desler for engine part nusbers.

WARNING

Replace seat only with Scag approved
seat with seat mounting provisions
and Scag approved seaf belts.
Failure to follow these directions could result
in Injury or death in the event of a rollover.

24

A WARNING

DO NOT OPERATE WITHOUT DISCHARGE CHUTE, MULCHING
KIT, OR ENTIRE GRASS CATCHER INSTALLED

‘ IESEL

PO/ERED)

27

44

21

ELEGTRONIG FUEL-INIEGTION

RROINES

STTII 2019 Decals 1



ILLUSTRATED PARTS LIST

REPLACEMENT DECALS AND INFORMATION PLATES

Ref. Part No. Description
No.
1 483407 Decal, Danger - Spinning Blades
2 483406 Decal, Warning - Rotating Blades
3 483200 Decal, 52 Velocity Plus
483201 Decal, 61 Velocity Plus
483693 Decal, 72 Velocity Plus
4 484281 Decal, Fuel Tank - Gasoline Engines
484292 Decal, Fuel Tank - Kubota Diesel
5 482434 Decal, Driveshaft
6 481568 Decal, Traction Control
7 486584 Decal, Parking Brake
8 485403 Decal, Metalcraft - USA
9 483402 Decal, Belt Cover
10 485664 Decal, Instrument Panel - Fuel Injected (25CH-LP-EFI, 31DFI & 37BV-EFI)
487119 Decal, Instrument Panel - Fuel Injected (40BV-EFI)
11 485964 Decal, Instrument Panel - (31BV)
12 486533 Decal, STTIl Replacement Parts
13 486572 Decal, Cutting Height - LH
14 484321 Decal, Fuel Tank Warning
15 484320 Decal, STT Adjustments
16 485685 Decal, Hood - STTII Fuel Injected
17 486570 Decal, Turf Tiger Il
18 481664 Decal, Stripes-RH
19 481663 Decal, Stripes-LH
20 485680 Decal, Hood - STTII
21 483405 Decal, Warning
22 486573 Decal, Cutting Height - RH
23 485700 Decal, Turf Tiger Il
24 483633 Decal, Seat Replacement
25 483425 Decal, ROPS
26 485520 Decal, Belt Routing (72V)
485519 Decal, Belt Routing (52V/61V)
27 486571 Decal, Diesel Powered - Kubota Diesel
28 485965 Decal, Instrument Panel - Kubota Diesel
29 485379 Decal, Propane - Kohler LP-EFI
> 483900 Decal, Warning Spark Arrestor (California Models Only - not shown)
> 461982 Spanish Decal Kit, STT (not shown)
> 01411 DVD Video, Tips for Safe Operation of Your Scag Zero-Turn Mower (not shown)

IMPORTANT ADJUSTMENT PROCEDURES NEUTRAL ADJUSTMENT

|
|

Loosen jom nuts

READ OPERATORS MANUAL FOR MORE DETAILS

Check tire pressure - (Drive tires-12 psi, Caster 4ires-Flat Free) @b - v v >
Seaer Coricent potate turmicele
With an operator in the running, control le V‘

HYDRAULIC FLUID LEVEL SAE 80W90 gear oil i, peviral and the parmg Labed dnen? g4 adjuat conirol - -

Check bydrartic f101d fevel linkage. Loosen jam nuts: If wheel rofafes forward, adjust e -

‘:cl}e”l“;g b EWLHE\‘, 'gp Nrnr:ck\: ccr« , \J wvee\hro‘m:x re;:rward aTaJu;: Nrnbuck‘\e

‘H” 1 be I below i IMPORTANT ust wabit drive wheol sfops turaisg. Tighies jou suis > v’

Repeat for opposite side.

DRIVESHAFT WATNTENANCE

Gragse yokes 34 pemps RACKING ADJUSTMENT

T
¥ dhe mochine pulls fo the rights odjust L contral Iinkage
ccl the left,

i
i)

Evew 200 hours W Ho S ow T whee T the mockine pulls to lef

I MPORTANT sdjust B cantrol linkage GO 1o STov right wheel . Readj ust
bo wod averfill. Foom fof uttal if necessary
ot f1uid expansion mus
be allowed ar resfin M
¥pans 100 may caac leald G,eue sp1ine 810 punps | To movs machine wiThoTt ruming The Ergine rolate both dimp w

Ste Every 50 hours valves Tocated ot fhe Lh'sTde or Hhe bumps CO 172 Hurn o
rreenhee ¥ pesiifons “reiurn dump valvEs Mo orlginal pesiiion *‘ *
484320 to operate the mower. Tighten to 7-10 ff-Ibs

13
)

WARN I NG
| A | o4

AVOID SER\OUS \NJURY OR DEATH
e Read the Operators Ma
o Solicite ehquem en espano\ a un distribudo Scag

’f/<
{
)

(2

X
)

POperate only an slapes’ you can back up & never P g g
on slopes greater than egrees

o |f machine stops going uphill, stop blades and ‘“ wk
back down slo Fyg g ’

o Avoid sudden furns ’ ~
°Do not mow when children or others around > -

o Never carry children even with blades of
o Look down and behin
o Keep safety devices (quards, shields, switches, etc.)
inplace and working
° Remove objects Hm could be thrown by the blades
o Trained operators only 184321

before & while backing

)

2

\

Y

1

(-]

45

ury
©

2017 STT Decals Page2



S':AG ILLUSTRATED PARTS LIST

ELECTRICAL SCHEMATIC - KOHLER EFI (LP)

HERTE e

Position PTO Switch Legend

@@i@
ON(UP)
QOO ®

©) ®
DOWN (OFF)
QJOCXO]

Position | Key Switch Legend
OFF G+M+A

RUN B+L+A
START| B+L+S

PTO

CHECK ENGINE
12v
LIGHT OUTLET
o0
.| g g SEAT
: B SWITCH
g S
L
N
5 AMP FUSE
o RHS'\\j\ﬁ%EA'— LH NEUTRAL
i \‘LH SWITCH
| L
20 AMP FUSE$ H W

AR FILTER
INDICATOR Hzg%

(optional)

SINId
a3y

| .
BRAKE
(f (( ( oLue CLUTCH INTERLOCK

SWITCH
— >——\.SLQ_;—]
BLACK!

ov1g

ovie

V18
HOV 6 e

$ E GROUND

A1HMWM
M
=

3dIELS TAUM a3E

a3y
3dIHLS FONVHOM ¥OV18
ILIHM

GROUND
? L él — |1 hd >— A
STARTER ‘ |
5 ‘ BATTERY
ro3t-5 |
A TO

" | ENGINE
. _HARNESS |

46



ILLUSTRATED PARTS LIST scAG

ELECTRICAL SCHEMATIC - KUBOTA 25KBD

Position PTO Switch Legend

PTO oN(uP) ‘o S O g V| [Position|Key Switsh Legend
RELAY 'osition | Key Switcl egen
SWITCH CHONO &) [oFF | G+m+a

85 87a 87 oNeNoXoXo X0, RUN B+L+A
o DOWN (OFF) o ®dod START| B+L+S
| Iz TIGER EYE KEY SWITCH
g 3| ¢ PLUG NGK RELAY 12V OUTLET
H 86 30T‘ | B 1
a 2 9 5 1 ] > 5 = >—9—0
g $3% g = s ’7
I . s = R [] z
9 Ei te = H
il E E 3, < = ElE
J 2z 23 . g 3¢ 2 7
& | ”
T JJg ‘ . .
€ Y5 b S
‘\“ (’l T { {( [
S €S . J J]
£ C (Y ) 2 2 >
j ya e ( > > > (
. )2 Y Y N w
\] ( (
| g ] Y SEAT
SWITCH
22 0 M ‘ T
: g {‘7
=
: ; RHS"\;\';;{EEA'— z LH NEUTRAL
22 ] g ¢ SWITCH
5 AMP FUSE T % J J_Ij
S
%‘

N

— saNVHOAj.'

A
Vg \ W N N
N
'N—r\]
AN

[ N TN—r

RED WWHITE STRIPE

S, ) WY, ) Wy W, ) W ) Ve ) W, W
M

Q3 =P N

S W W W W W ) W )
f:.(_;\ DN DN 71

B ) WY\ Ve WY, | V—

20 AMP FUSE$ ] ]
S J
20 AMP FUSE # ] j ]
c 3 z 3
< \- E = )
z l : T
Va fa ‘;Z E = BRAKE
B 3 H 3 INTERLOCK
é j ) j j) J 2 5 Q 3 SWITCH
S u 3 2 2 |3 n z > !
FUEL PUMP m g B2 c s 5 e
2 E T Z 3 m I
H 280 om 2 o) T E9
or m D = = » =Z=
mc P = o [e] >m
Zz3 om ] B - =3
H o5 353 w BB 2 STARTER  STARTER
H = =]
E o 8T s2 S GROUND
E il < =z m o
g g 2M
Fﬂ : PULL COIL
la cC cc )/ ) Er RELAY
€ S 555 (5 S 1( <J - ¢ 4988 85 872 87
Le ey el a— § ) i
D - € 2 s ¢ -
Eoxs 3 s oo :
N : g: «}5 HT W/RED STRIPE ; i i > ﬁ
Ve 2 6 30
(= [ T J J
B D) | —— — —
\ g D -
URPLE
‘ \ (J T W/PURPLE STRIPE q >E 85 87a 8?
c - pd
A" —_—
GLOW PLUG
GLOW PLUG i Salliecan RELAY
FUSE 50 AMP 86 3
CIRCUIT BREAKER RE0
AIR FILTER \|
o GLow PLUGs ~ INDICATOR ENGINE 2
& (optional) GROUND °
¢ |
\
CLUTCH

47



S':AG ILLUSTRATED PARTS LIST

ELECTRICAL SCHEMATIC - KAWASAKI 31DFI

Y

Position PTO Switch Legend

® ®
DOWN (OFF)
Q606

PTO

SWITCH
8 Position | Key Switch Legend
OFF G+M+A
RELAY 12 TIGER EYE RUN B+L+A
85 87a 87 PLUG KEY SWITCH START| B+L+S

CHECK

. E ENGINE T

i I3 LIGHT [ =" 12V OUTLET

En A <@ = O——9
g

e JIHLS HTE/M NEO

|
|
;"
LN 3015 134m a3y

. 28
g 823 . B
Ji—ss | ] 7
o o — J J J g 8 5
N S S-S 5SS S5
O O So= 5
yallD] (
A\ b b ] 2
e ( {
SEAT
\! ) SWITCH
g (CC < T
3 } 2 E
J I g RH NEUTRAL LH NEUTRAL
RED \ - H E] SWITCH 3 SWITCH
5 AMP FUSE ‘ £ g 1 : T
5 2
RED 3 2 P 2
j]]j g 8 H
= RED W/YEL STRIPE fases ;
CCEE( € { L HTE C €
20 AMP FUSE ] R q -
( x
C |
YELLOW %C
20 AMP FUSE ? ‘ ] ‘
YELLOW (\
AIR FILTER g
INDICATOR %_'_ 2 o
(optional) ol @ BRAKE
HIEE INTERLOCK
g SWITCH
'J W/RED
NY —— BLK W/ORG STRIPE
BLACK! ﬁ
o
FUEL PUMP é jj ):'j o ENGINE
<€ ’( ( D W/BLUE STI m;g' o)
YELLOW
5 =
< C ( W/WHT ST \j
GROUND
Q . L+ 4
1|1 “A” Yo/ A
N I > = WHTHBHSTIFE T \7 WATER TEMP SENSOR
BATTERY
c ¢ awve CLUTCH

BLACK:

BLACK: Dt
ELACK;  —
BLACH

BLACH
STARTER J vetow
/

“ph

48



ILLUSTRATED PARTS LIST

ELECTRICAL SCHEMATIC - BRIGGS & STRATTON 31BV

B

Position

PTO Switch Legend

ON (UP)

DOWN (OFF)

HHE
Q06000 @
(ONONONONONO)

RELAY
85 87a 87

S 13Am a3y

PTO

SWITCH

PLUG

38 1Hen

a3y
a3y

AN N——311Hm

SE/g | SRS

ane
VVV\'

NP ——

2dIBLS THWIM NED =/ [N—]

N VM DN—aan

5 AMP FUSE $

7T\
™\

Position | Key Switch Legend

OFF G+M+A

RUN B+L+A

START| B+L+S

12V OUTLET
90

a3y
S0V

M=

RH NEUTRAL
SWITCH

SEAT
SWITCH
T

a3y
NMOHE

PN— aau

\H

LH NEUTRAL
SWITCH

aaaj.‘

J9NVHO

20 AMP FUSE $

anY

A—R
— \
N A-d
Nn—
— IRN—————T7 TN

oy

20 AMP FUSE %

AIR FILTER
INDICATOR
(optional)

AN N—s—]
/T

I— W e Vg \V W ) Vs S

STARTER

a3y
N N\
VN o WY e V o W, \ Wy Wy

oV
>ovia
LIHM

M AN
m N iNs
~ s
Vg S o &
—t PN——s10v18 —f PN—e————— V]

a3y
SINId

—

a ¢ T0
| ENGINE \
+_HARNESS |

49

BRAKE
INTERLOCK
£ SWITGH
Va c ¢ e CLUTCH
P = >y
2 ¢
a (5
< > ] e
] GROUND
§ y
1 2 §E§
o *%;
GROUND
—_ - + “pn
I 31 #Ii >—A
‘ BATTERY



S':AG ILLUSTRATED PARTS LIST

ELECTRICAL SCHEMATIC - BRIGGS & STRATTON 37BV-EFI

e

Position PTO Switch Legend
‘0 @ ® i ®
ON (UP)
Q @ @
©] ® ® ©®
DOWN (OFF)
Q®O0 VWO PTO
SWITCH
Position | Key Switch Legend
TIGER EYE OFF G+M+A

CHECK ENGINE

KEY SWITCH RUN B+L+A
LIGHT b PLUG START| B+L+S

87a 87
222889 ¢%
Ssia: - 12V OUTLET

DO

ECITCh

a3y

3IHLS FONVHOIM %0V 18

SEAT
SWITCH
T

a3y
a3y
Sova

| j
PN 3015 IAM a3

MM D——s0v1e —A7

N AV
A/_f_l\—l VI DN— aau
\
R}
"
NMOHE

MY

—
3dIHLS LHWM NED =7 [N—=]

~\
TV
™ ™ \
LR\
N — A
7
Vgl
o
e Fory Y —
NmOHE
3ONVHO
NI
=1

Vs

NN

5 AMP FUSE %
Ve

N N

N N
LN— qau

f

NPT

20 AMP FUSE #

AT\ TN
£\ LT\
N Vg
) w—

RHS'\\:\IIEI.LI.J(IEAL LH NEUTRAL
SWITCH
§
(

LN TN DT\
e
N

a3y
SINId

Sov1a
OV

AIR FILTER %—m - c
INDICATOR <
(optional) BRAKE
2 INTERLOCK
g 5 SWITCH
Ve (l € - CLUTCH
]} = I
S
) (
2 J o
2 s
z GROUND
§ ¥
H :
GROUND
- - =t - N + SAN
STARTER | 1 31 || S—A
o | ‘ BATTERY
i et
| enaiNe |
'_HARNESS |

50



ILLUSTRATED PARTS LIST scAG

ELECTRICAL SCHEMATIC - BRIGGS & STRATTON 40BV-EFI

TIGER EYE KEY SWITCH RUN B+L+A
O g g 9‘ PTO PLUG START| B+L+S
OO, © Q

DOWN (OFF)

SWITCH

CHECK ENGINE

Tc'—:)HNng(;E 5 z HGHT i 12V OUTLET
i ] ) Ty
R j S T T o 2 ) >\1]J\|
EH & e 227 P D )2
\ ] 3 N _22 2 _ (& (5 2 3
| DD =
A2 S S S S 35 [ >§. J 1
(O (G
‘“ 2c P
8 2 P \!l SEAT
iz B |z 3 g i SWITCH
] Toe 7 T ] T
SAMPFUSEé ]Jjjj o JJ Jr nJ | j . RH NEUTRAL LH NEUTRAL
| N W W W )E >E o H SWITCH 3 é; SWITCH
WL )] 1
] ] ) p)] S
DI :
L L T
20AMPFUSE'J? ]}jﬁ%% 1 ) gg ﬁ

.

omxov1a

B B 3 gg
H & £ % 55 BRAKE
“ 3 INTERLOCK
3 5 SWITCH
c C (r sLuE CLUTCH
/ p j — \Llr]
AW A . BLACH
AIR FILTER J GROUND
INDICATOR % g ¢ €
(optional)
¥
ENGINE
— ‘p GROUND

NI

BATTERY

51



	STTII 52V CUTTER DECK
	STTII 61V & 72V CUTTER DECKS
	STTII CUTTER DECK CONTROLS
	STTII SHEET METAL COMPONENTS
	STTII ROLL-OVER PROTECTION SYSTEM
	STTII SUSPENSION SEAT
	STTII DECK DRIVE COMPONENTS
	STTII ENGINE AND ATTACHING PARTS - AIR COOLED ( GASOLINE)
	STTII ENGINE & ATTACHING PARTS - LIQUID COOLED (GASOLINE)
	STTII ENGINE & ATTACHING PARTS - KOHLER 25CH-LP-EFI
	STTII ENGINE & ATTACHING PARTS - KUBOTA DIESEL
	STTII BRAKE COMPONENTS
	STTII STEERING COMPONENTS
	STTII HYDRAULIC SYSTEM - DUAL CORE COOLER
	STTII HYDRAULIC SYSTEM - SINGLE CORE COOLER
	STTII FUEL SYSTEM - GASOLINE ENGINES
	STTII FUEL SYSTEM - KOHLER 25CH-LP-EFI
	STTII FUEL SYSTEM - KUBOTA DIESEL
	BDP-16A HYDRAULIC PUMP ASSEMBLY with COOLING FAN 
	STTII ELECTRICAL SYSTEM - GASOLINE & LP ENGINES
	STTII ELECTRICAL SYSTEM - KUBOTA DIESEL
	REPLACEMENT DECALS AND INFORMATION PLATES
	ELECTRICAL SCHEMATIC - KOHLER EFI (LP)
	ELECTRICAL SCHEMATIC - KAWASAKI 31DFI
	ELECTRICAL SCHEMATIC - BRIGGS & STRATTON 37BV-EFI


